MEDIUM MESH

96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA

The
Govmark Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: infe@govmark.com

Organization, Inc, Page 1
[Received: 10/28/2011|Completed: 1072872011 [Letter:] | 1b | P.O#: Test Report #: 2-§9824-0-

Client's 100z PVC Scrim Banner Mesh. Width: 38", Finish: Matte. Weight: 100z.
Identification
Tested For: Rob Pinedo Key Test; NFPA 701-2010 TM#2 Fold 310

Pitman Co.

21908 E. Valley Blvd Tel: 1-(888)-274-1451 Ext: 2896

City of Industry, CA 91789 Fax: 1-(909)-595-1451

PC: 1H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films
- 2010 Edition - Test Method #2 - Folded Specimens

TEST CONFIGURATION: [x] Single Layer; [ ] Multi Layer
RESULTS REPORTED: [x] Initially [ ) After 72 hours water leaching
[ 1 After 3 dry cleanings [ ] After 100 hours accelerated weathering

[ ] After 5 launderings @ 160°F

RESULTS:
Length Afterflame Drip Burn Char Length
Specimen # (seconds) (seconds) {mm}

1 0 0 130

2 5} 0 153

3 0 0 139

q 0 0 147

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 272 g/m?

FAILURE CRITERIA: For each individual specimen --
Afterflame Drip Burn Char Length

Exceeds 2.0 Seconds Exceeds 2 seconds Exceeds 1,050 mm (41.34"

RETEST PROVISION: Test 2 additional specimens if only 1 specimen fails.

CONCLUSION: Based on the above Results and Failure criteria, the item tested:

[x) Passes; [ ] Fails; [ ] Requires testing of 2 additional specimens

CERTIFICATION: I certify that the above results were cbtained after testing specimens in accordance
equipment specified by NFPA 701 - 2010 Edition Test Method #2 Folded Specimens.

_________________ NOvV 0 4 2011

APTHORIZED SIGNATURE
HE GOVMARK ORGANIZATION, INC. / ec

(Page 1 of 2)
MS. PHYLLIS PETTIT

File Copy
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[Received: 1072872011 |Completed: 102872011 [Letter: | 1b [P0 Test Report #: 2-89824-0-
Client's 100z PVC Serim Banner Mesh, Width: 38", Finish; Matte, Weight: 100z,
Identificatio
Tested For: Rob Pinedo Key Test: NFPA 701-2010 TM#2 Fold 3o
Pitman Co.
21908 E. Valley Blvd Tel: 1-(888)-274-1453] Ext: 2896
City of Industry, CA 91789 Fax: 1-{909)-395-1451
FC: 1H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Fropagation of Textiles and Films
= 2010 Edition - Test Method #2 - Folded Specimens

TEST CONFIGURATION: |[x] Single Layer; { ] Multi Layer
RESULTS REPORTED: [®] Initially [ ) After 72 hours water leaching

| ] after 3 dry cleanings [ 1 After 100 hours accelerated weathering
| 1 After 5 launderings @ 160°F

BESULTS:
Langth Afterflame Drip Burn Char Length
Specimen & (seconds) (seconds) {men]
1 0 [+ 130
2 1] o} 153
3 1] [ 13%
4 ] "] 147

APPRONIMATE WEIGHT OF MATERIAL (as measured by Gowvmaxrk): 272 g/m?

FAILURE CRITERIA: For each individoal apeciman -—-
Afterflame brip Burn Char Length

Exceeds 2.0 Seconds Excesds 2 seconds Exceeds 1,050 mm (41.34"™)

RETEST PROVISION: Test Z additional specimens if only 1 specimen fails.

CONCLUSICN:  Based on the above Results and Failure criteria, the item tested:

{x] Passes; ([ ] Fails; [ ] Reguires testing of 2 additicnal specimens

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
equipment specified by WFPA 701 - 2010 Edition Test Method #2 Folded Specimens.

_________________ NOV 0 4201
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